M e el

www.teamcracing.net

=

e

e
-
= it

= o Z iy
Q)\ .

(10 SCHLE WHIKO CONTROLLEW ELECVHIE
POWERED ZWh GHCING e06@YT

NGt R . . i 380mm
WAt B ..o 250mm
L= Te o = - 150mm




Transmitter Preparation

Power Switch
EiRBFR

ON

4
Vv

OFF

Antenna

Kig

Extend the antenna to the maximum
Length for best performance
RAGHL A R RERLLF

Battery Level Indicator
EiEEETE

©
Q

Good Batteries
ERENEit

Low Batteries(Light Blinks)
RENE (BEIH

Reverse Switch

=R

Servo Factory Settings
o LHR% (HEm/ MR AER)

DIGITAL
PROPORT | ONAL
RADIO CONTROL
SYSTEM

CH3

3ch Switch
SE=EN{ERARA

This switch is used for optional parts.
EERRREERS

0

Straight (neutral)

Left turn EH (F31) Right turn
6 KL TR :j'@ ER e
*——ﬁ

top(Neutral
——— Egrward %(J)J!_){(ﬁg ral)
P4

To be used for throttle operation

PR EREIRPT
Throttle Trigger
HPIREN

i

I\
ST.TRIM

27MHzTransmitter Crystal (TX)
27MHz 5 5HE& F (TX)

Transmitter crystal(TX) Receiver crystal(RX
igidrlay U E‘a)#ry 9

S

:@

The crystal can be replaced to change frequencies.
Note : You must also change receiver crystals!
Do not use AM crystals

BRE R AR E AR
FE RS EREERERR

1 P
F

To be used for trimming the steering
operation

kR oL hve )

2 Throttle Trim .
HPTRTE /IR (RIE) FAEE

AN

To be used for trimming the throttle
operation

PR AR P ch I B

7

Steerin Dual Rate
BEkAE

To be used to adjust steering servo throw

PR EER

Transmitter Battery Installation
ERBENRE

Open battery cover at the bottom of transmitter.
Install batteries. Follow the direction of batteries
designated in the inside of battery box.

EERFNRBITRENET, KT,
IRFEE AR TE BN EEIEE

8 X ﬁ\;\'\ ﬁ%lll'f{a%n,% Batteries




A new Ni-MH battery must be charged before it is used.Refer to the charger instruction manual for charging.

EEMRZE, —EREMLALERE. FEBSERERRNAE.

Set up the radio control system as indicated below -
W B TR R SRR R AR

@ Start Install batteries.(Transmitter)

Extend the antenna.(Transmitter)
Connect the battery

Extend the antenna.(Reveiver)

Center the trims.

Switch on.(Transmitter)

Switch on.(Reveiver)

Make sure the servos are in command.

@ Finish [switch off.(Reveiver)
Switch off.(Transmitter)

Retract the antenna(Transmitter)

WV Electronic Speed
Controller
BT i

A Servo
R AR A4

£ ] B )

® 5115 e )
B
50 K A GEICR)
L B R
BIBA (i)
BB )
ReE I FBR A

@ 457k [rarmae G
FLONBARABAE (5232745
[l e XA (3232

@ Molybdenum Grease(Black)

@ Needie Nose Pllers @ Awl @ Grease Screw Cement @ H162
N i3 g BRRRE 7K Instant Glue
DS/
—ZT55% - (| (Grease E
M

@ Differential Grease @ @ H154 @ Wire Cutters @ H096

£iEih Body Reamer st ROUND CUTTER

BHRERT] 57

43 (B) @ < %
@ Hex Wrench @ Hex Wrench
~ARF +FEH

] @ Sharp Hobby knife

EIW)|

No need to pre-drill precise holes
(1mm to 15mm)can be drilled

AT LU T S A FLXERESE 1 mm—1 5mm

=]

i

For trimming bodies!
AR e SR




T02016

TU0213 M3x3 Screw
M3x34R 4%

T02056 2.3 E-ring
E 40

T02056 3x34.5 Hinge pin front inner

6
!

TUOé13
P
T02037 /

T02056 — 57
\ -

T02056
T02016

Bag-A

T02083 M3x15 Screw

i
(©) | B..........4
T02092 Ball stud - long
2

RIS B
r—F—1 2
2 Front Suspension| KW
s -0
AU © _T02092

Assemble in the specified order
RIEFAEE

= L

Assemble left and right sides the same way

EREEER 1




@—Tozoso

[10)

wé§ T02043

1]

%% —T02043
8 —T02061
o *K

(&)

Buffer | KN
E 425 ] Bag-B

T02043 4.0 E-ring
E 40

LIS

T02061 Ball stud - silvery
KE-GRE

T02044 4.5x5.4 Block Carrier T02093 —
HE

—T02093

TkEE-5 - \' 2024

2R

[ \g Assemble in the specified order

£ R
@ Bl 2




Front Suspension| [N
H:: o®

Bag-A Bag-G i)
T02082(3x8)

%

T02147

—T02082(3x10)

T02082(3x10)
/

~ T02144
T02082 M3x8 Screw
L5
©) (o ... 2
AN T02082 M3x10 Screw
\\\ H245
2 ©) (- ... 6
)0
i ‘ N T02147 M3x25 Screw
T02082(3x10) —— o 1244
O O, (AN 1
T02082(3X10) @ Imwu P il
T02147 M3x25 — g g
Front Suspension| [ LN
.  2) -
6 [ 3 B Bag-A
T02054 2.3 E-ring T02054 3x27.5 Hinge pin front outer
@ E *”8 BT &
............... [ﬂ m L 4
702042 4.0 E-ring T02093 Ball stud - short
E 30 TkEE-5E
............ 2
..................... 4 T02042

T02042 2x9.8 Shaft

TU0254 5.1x8x0.2 Washer
iy
©)

T02093

T02100 5x10x4 Ball Bearing
LV

T02054

T

—

imzogs

e ©

gﬁﬁ\

T02054

B (700
\TO\WJ o
T02012

/ T02100

TU0254
5.1x8x0.2

02054 \6‘@

T02042 TU0254

)

o®

RIRFF A%

Assemble in the specified order

Assemble left and right sides the same way

% EREEER 3]




Front Suspension
BitE

TU0253

TU0253

Bag-A

TU0253

@m@:@(ﬂ@

TU0253

TU0253

TU0253

mm:@mﬂ@

TU0256

TU0256

TU0256

@—C@:m(@

approx 38mm
K £938mm

I(I )l

Front Upper (Left)
A ERIM (D
A PrOJectlon Note direction

approx 38mm

"

3x54 Turnbuckle

jci’]38mm Front Upper(Right)
- @ |>| J]:@ﬁuiﬁﬂ: #)
3x54 Turnbuckle A Pro;ectlon Note direction
EEAM
— approx 23.5mm -
- K £923. 5mm Steering Tip
AT

A PrOJectlon Note direction

[ O

4. SEKEEREE-R

TUO0253 4.8mm Ball End-Long TU0253 3x54 Turnbuckle

3x45 Turnbuckle
TU0256 4.8mm Ball End-Long TU0253 3x45 Turnbuckle
3xH4HI1E 4. SmmIKEEE-FR 3x45%i12
(CARNEARE (D) 2 e 4

Front Suspension
Bt

Bag-A

ﬂ\,@)

T02093

D)

702093 1 ;

I T02093 — (<5

g

T02092

|
T02093 25

i’y)) Q

= Ay

TU0250 6

Front Suspension
FILES

T02082(M3x22) .

@

T02082(M3x10)

Bag-A Bag-F

)

©

>02020

R

TU0250-6 3.1x5.5x2
Aluminium Washer
3.1x5. 5x28B 8 K

TU0250-6 Shock Cap Ball

T02082 M3x10 Screw
M3x 104222

T02082 M3x22 Screw
M3x2248 22

Assemble as many times as specified

FHERY

Ture-to -scale diagram
B tL 15

1:1

4]




Differential

ERER

T02154 |
Yy —— 28T gﬁear
- 4 28T T02154
Bag C Bag-A | 14T Gear
~.  T021542x8.8 | Pl
% Diff Gear Shaft
‘ | = iR B mE
D )7T—7T02156 4.8x1.6
3 |
T02099 10x15x4 Ball Bearing \
10x15x 4875 S (&}
= T02152 \
>é_:§< — 52T Diff Gear
) 52T R i \
\
T02154 2x8.8 Pin ~ - ‘
2x8. 84t ‘
L, @
T02156 4.8x1.6 O-ring ——T02099 10x15x4 |
4.8x1.6 0B ‘
ol 1 » \
T02154 5.1x13x0.2 Washer |
5. 1x13x0. 28 [ T02155 |
— Diff Connecting Cup
.................. 1 ERER |
\
Differential @
% e S T02154 | @ S T02152M25x8
—— 28T Gear = = /
Y 28TE ‘ =
Bag-C Bag-A (D>
\ @ =
T02154 2x8.8 —__ -~ T02154 = =
O ) 5102 \ =
T02156
T02099 10x15x4 Ball Bearing S T s4ox1s |
10x15x 487K S S\ e |
\
T02153 \
Diff Pads
ERBH |
T02154 2x8.8 Pin
2x8. 88Et \
Lo, 1
\
T02156 4.8x1.6 O-ring
4.8x1.6 018 \
\
@ U ........................ 1 T02152 . \
52T Diff Gear Cover | g'gh gf'tpi e 15002000
R = uggest using -
T02154 5.1x13x0.2 Washer SATERERE | differential ol
5.1x13x0. 22 & Low grip:
T02155 ‘ Suggest using 500#-700#
—— Diff Connecting Cup differential oil.
1 ZIREM \ St
------------------ L 25515 F3 15004200042 %8
\ Mt 77«

T02152 M2.5x8 Screw
M2. 5x 842 4%

@[)‘ ..................... 4

@ ~ T02099 |
10x15x4

T 551 FI500#- 70042 785 .

[ 5]




1 2 Transmission
EiRFE

Bag-C Bag-A

T02051

T02100
T02100 _— 5x10x4

5x10x4

T02100 5x10x4 Ball bearing
5x10x 48[ 75

ol

T02051 5x16.8 Idler gear shaft
5x16. 8381 5§ M

T02041 5x8x6.7 Top shaft spacer
5x8x6. THEE 102150 -

Diff box-L
............... 1 EiRFE-E

1 Motor mounts
B E E EE

T02082 M3x12 Screw
M3x 1212 4%

T02082 M3x25 Screw T02082 3x12
M3x 2542 4%

TU0229

¥ Apply threadlocker(screw cement)

ki TIRARIEK m




Main Gear
m BT Bag-C

T02084 M4 Flanged Nylon Nut
i B AR

T02038
T02039

&

\\\T02084

1
T
X
N
o |4
o

~_approx.18mm
A#318mm

Sl

1 5 Rear Damper Tower
3

Bag-D Bag-F

TU0250-6 Shock Cap Ball

TU0250-6 3.1x5.5x2 Aluminium Washer
3. 1x5. 5x248 A K

T02082 M3x22 Screw
1245

(O) (| ...




1 Rear Bulkhead
BXIERE

Bag-D

T02082

T02018

T02082

T02092 Ball stud-long ~ T02082 M3x10 Screw
KEE-R B4R

DAL -

Rear Chassis
BIEEE

T02083 M3x8 Sﬁcr&ew

Bag-D

T02009 —

TU0221




?I;%ar Suspension Bag-D

T02055 3x48 Hinge pin Rear inner
R
( ]

1 9 Rear Suspension
#15

Bag-D

7
e /Ny 7/~
& w&‘% Q%;& o
=

V Assemble left and right sides the same way
EREEER




RERM

m Rear Transmission /T02082 M3x10

Bag-D

T02082 M3x10 Screw
1244

2 1 Rear Shock Tower & Rear Fender

ZiBRERSEBHER
T02082 M3x8 Screw Bag-D
........... 2
T02082 M3x10 Screw
(©) (s e

Screws which were semi tightened in P9 B

T02026 T02083(3x8) W prggom 5 ap M HE ik

g\/@ Assemble in the specified order

RIBFHEE 1 0




22 Rear Suspension
#1415

% Bag-D Bag-A

<Right>
<H>

T02058

TU0254 5.1x8x0.2 Washer
2k

T02093 Ball stud - short

T02100 5x10x4 Ball Bearing

L1 S
o

T02034 2x9.8 Shaft
2]

TU0254
5.1x8x0.2

TU0254

T02100

TUO0254

23 Rear Suspension
#1415

Bag-D

T02057 2.3 E-ring
E40

T02013 3.1x6x1 Plastic Washer T02057 3x30.5 Hinge pin Rear outer

T02057——
/

L4

/) T02057

=

BERE e g1l
@ H ........................... 2 Mo
Vs Assemble left and right sides the same way Apply grease
EREEER ZiHbE




Bag-D

Rear Suspension
#15

TU0256 4.8mm Ball End-Long
4. 8mmIkEE -

TUO0256 3x45 Turnbuckle
3x45 iR

23.5mm
Rear upper Rod
) & EHR
A Projection.Note direction

EEHE
TU0256 TUO0256 TU0256
\ \ \
m @@ -»a:-‘m::::m:::;u”‘ll‘(‘ — (@

Rear Suspension
3

Bag-A

T02093

—

—)

—
—

T02093 — Q@

—

T02083 M3x8 Sgrew

RAVR

©  [pm

T02083 M3x10 Screw

B4%

Main Chassis
R Bag-D

T02083(3x10)
N

T02025 —

T02083(3x8)

' \T02083(3x10)

702025

2 Assemble as many times as specified
X< porse

1 . 1 Ture-to -scale diagram
+ | kA

[12]




Shock Absorber
m BRE Bag-F

TU0250-8 Spring

TU0250-8 1mm Washer-Black
Imm[E#-2aE

TU0250-8 1mm Washer-White
ImER-A&

©F R— 4

TU0250-8 2.5mm Washer-White
2. 5mm[EH-HE

TU0250-8 2.8x1.9 O-ring
2.8x1.9 0If

TU0250-8 9x1 O-ring
9x1 OIf

/

é i}fTUOZSO 8
__TU0250-8

1mm Washer-Black
imm E#-26

‘ TU0250-8
<> )]— 2.8x1.9 O-ring
2.8x1.9 0If

Cb TU0250-8

—— 2.5mm Washer-White
2.5mm E#-HE

TU0250-8

<J> — 2.8x1.9 O-ring
2.8x1.9 0IR

‘ TU0250-8
@ —— 1mm Washer-White
imm E&#-H&

&

/

TU0250-8
9x1 O-ring
/7 9x1 OIR

TU0250-3
- TU0250-4

TU0250-3
Front Shock Absorber Body-Short
AR R ST

~ TU0250-4
Front Shock Absorber Body-Long
ABEEEE-K

Shock Absorber
BEE Bag-F

1
TU0250-1/TU0250-2 2.3 E-ring
2.3 EdN

o] ———

TU0250-7 Front Piston-Black
RIEE-26

o
OOO
o [e]

o Il ceeeeeenn 4

TU0250-7 Rear Piston-White
REE-A&

[e]
o (o)
O,

o

TU0250-7 12x1 O-ring
12x1 OIf

T02031 5.8 Ball End
5. 83Kk kB

T02062 5.8x6 Ball stud
5. 8TkEk

TU0250-7

Front Piston-Black

AEE-BE

Rear Piston-White
REE-AE

N—
N—"
N—"
N——"
——"
N—"
N——"
—"
N—
N—
g

TU0250-1
TU0250-2 ‘

TU0250-1 |
TU0250-2

TU0250-1

Front Shock Absorber Shaft-Short
BB RS \
TU0250-2

Rear Shock Absorber Shaft-Long
RERESH-K |

Front For Short
ERATFEE
~ Rear For Long

KATRE

TU0250-8
12x1 O-ring
— 1241 03k

Front For Short
ERATFRIE
Rear For Long

KMATR@A

T02062

2 Assemble as many times as specified
X EVren

V Assemble front and rear sides the same way
‘1 AR 5518 E 13




Shock Absorber
BEaE

TU0250-3/TU0250-4

Front For Short

- EMATEE

Rear For Long

KHMATE®

TU0250-5

TU0250-8 14x1.5 O-ring
14x1.5 0If

Front For Short

EHMATEE

Rear For Long

KMAFRE
!\g\\y TU0250-8

14x1.5 O-ring
14x1.5 OIR

&

Spring Adjuster
FE RN

TU0250-12F

TU0250-3/TU0250-4

Front Shock Absorber Spring-For Short
AR RN E-EAE

TU0250-10R

Rear Shock Absorber Spring-For Long
HERFRE-ERAK

Front Suspension
HItS

T02084\

T02084 M3 Nylon Nut
EREIR &

R VR

) D 2

i

T02082

. Assemble as many times as specified

FRERY

7d

Assemble both Front and Rear
ABHERTFIE

-

Assemble left and rear sides the same way
ERFEER




Rear Suspension
%45
2 oeo ¥

 T02084

T02084 M3 Nylon Nut  T02082 M3x15 Screw
feEEIR B} L33

(AR

T02005

T02081 3x7x0.8 Vi\,/Lashef T02053 M3x3 Screw  T02083 M3x8 Screw T02082 M3x5 Screw
25 1244 1B 4%

@” .................. 2 W ... 1 18 4%

R ...

V Assemble left and rear sides the same way g>® Assemble in the specified order X Must be purchased separately
EAREEER RIEFHES 15 5B




- Steering Servo
Steering Servo q S N -
m swaEmzs | Bag-B Qw 02081 / m AR

Select for your servo T02030
RIE RS IEE ~

Py ’

2,
Steering Servo-H(24T) Steering Servo-S(23T)
) {FAREH (24T) B E fRARES (231)

l T02027(25T)
T02082(2.6x8)

Sanwa servo T02028

X Steering Servo
fE AR

\
T02083

T02061 Ball stud-silvery 102030 M3x10 Screw ~ T02082 M3x8 Screw  T02083 M3x8 Screw T02030 4.8 Ball End(Short)  T02081 3x7x0.8 Washer

HREAR i2hs TREAPE (48) 2R
...... A © PN O]

Radi
Y555 | sag-H

Receiver
X Bl

T02087
Double-sided Tape
SmE

o X Electronic speed controller
BT LR

T08814 M3x5 Screw
M3x54Z 4%

Must be purchased separately
5B 16




Battery If using loose battery cells
=i Bag-B Bag_H Please put the battery panel conversely
d EF LEBAA R B Ry, BIEEMERRBRERE.

T02086 ~
/ ~//_¢

T02086 Small clip
BEHEER ()

Wheels
i

Bag-l|

After fitting wheels to tyres,apply instant glue as shown
AR R IR S R IR ETRTIE K

Assemble as many times as specified X Must be purchased separately
XL ETre BN 7]




Body Mounting
Ei B Bag-J

T02145

Body Mounting
351

Bag-E
Bag-H
Bag-/\

/A

H134 Small clip
BHEREIER (/))

T02084 M4 Flanged Nylon Nut
s e RER

© [ -

T02084

T02084

3 Assemble as many times as specified
X O pamen




@ Exploded View @& 702082
TU0221

1RIEE / N
/ % LN\ —T02005
02005 =)\ {
702039
&\l , /702038

702025~

- \\) \ T02082 102092

Lo ?
%

/ Tuo2r7
40

T02100 102083 ¥
02155 % J @@

T02152 YRS o (W

s 6,»_\0 OEY e

Pl 'N

T02020 T02153 | Q) § & \\@ e Toots0
T02154 /@@ §@® S 6 )

02082 T02157 F % N y
TU0240——)0Q \ T02154 \ N P@
T02156 N § ¢

7702088

T02025
N

ﬁ E\%mm
%csmm T02092

T02058
\ T020

34
\

o

@ &) TU0259

T02013

@@ A TUQ254

02087 _ogr &L

e
T02152

T02082<—6m 3 T02155
om T02099 l T0208
T0208: 02082 Sw‘omm 7
' T02147 /w PN
T02084— @) u@/@,v \ Y oy
: N\ TU0250-6 T02087 h -
BC O\A.omomo =g\ TU0250-3 N
5 A T02023 T02043 & TU0250-7
~J
T02080 % —TU0250-1

T02044 % 5\
= ¥

~ 7
ggg\wy o
Juig - D, [ —TU0250-3

W@ } 702023
e \ @«
o= T02024 ~ @ @ 102043 TU0250-8
. TU0213 TU0256
é%&g TU0256 N% 02080 TU0250-3
Y T02044 T02084__

SN
TU0226— S
— | ﬁ

T02083

\ @KSBE -
| _-Tuozs0-8

2= iy ,.,...u\
- Mu %@Eowmi €2 1u02504
: U0250-7 @

o

"
- A

T8 e
N —TU0250-12F =
. - Tuozs0.5 T02025 TU0250-6
T02100 ) @ T02031
® wqomomm
" amg)~ 702082
_ \ ) %%388 g
A TU0254 T02074

~ ,/ @QA@@W\\ 4 KM,% |
= ) T02012 ﬁo \\\ % w

—TU0250-2

—TU0250-10R

s e —TU0250-5
N TU0250-4 @
o To2083 102083 w 02031
T02083 102082 = ,,,,,, )
. TU0250< a\/awomm

|\ T02082

TU0250-4




Parts list for T2 EVO off-road buggy - 1

T2 EVOEC{4EI-1

102144

T02145

T02147

T04016

T02150

~" Main Chassis

s Front brace mount

M3x25

Body-Lexan 3 thassis olate | | Wing-Lexan
EEE&% 1PCS $%——£ 1pCS 1pcs BIEAE 1pcs Eﬁ 1pCS
T02152 T02151 T02153 T02154
©m» 4pcs —
M2.5x8 Screw 9 S —
M2. 5x8iB 4% EE[_I—L]% %
19 @) AR
) § @U 2pcs —
52T Diff Gear 4.8x1.6 O-ring Rear Chassis Diff Pads 14T/28T Gear Set
S2TEREEIHRE 1pcs  52TZEiREsE 1pcs 4.8x1.6 0IF SRS 1pcs EHEME 1pos 14T/28T 86 40
T02155 T02156 T02157 TUO0213 TU0220
. . 0] _
(@) O T 1pc
- I s ‘
O O LA A
. _ . Diff Gear Shaft Ol 117 gL
Diff Connecting Cup jzﬂ .f; % i;ng‘l " P Brass Front Arm Mount - 30g ype-lderO De
ZEBEA 2pcs T P 2pcs AR SAE-30g 1 set 30° CHIEE
TUO0221 TU0226 TU0229 TU0250-1 TU0250-2

C——D oo
G——ao

Rear arm mount F/R 1Set

© 0O)

Front hinge pin brace
AREREER 1pcs

Motor mount

@ 2.3 E-ring
2.3 E¥ 4pcs

[ I (|
Front Shock Absorber Shaft

@2.3 E-ring
2.3 E#0 4pcs

(-
Rear Shock Absorber Shaft

2pcs

2pcs|

=

Below Spring mount end

BB B/ 3 [ R RIBEERREE 2pcs pESliiyatt 2pcs
TU0250-3 TU0250-4 TU0250-5 TU0250-6 TU0250-7

\ 2PCS S /o "\ Front Piston-Black
-9 - e O || (o)wmim
lne a 3ncs — 3.1x5.5x2.0 Aluminium Washer /. 2pcs

3. 1x5. 5x2. 0§53 E

Shock cap ball

Rear Piston-White
BEE-RE

Front Shock Absorber Body Rear Shock Absorber Body SWETEE 4pos 4pcs BRERR 2pcs
BEERES BREEE S
TU0250-8 TU0250-9 TU0250-12F TU0250-10R
1mm Washer-White Spring 12x1 O-Ring
@ H TmmEE #-5 & | 2 HE 12x1 OB
4pcs 4pes 4pcs
1mm Washer-Black 2.8x1.9 O-Ring 2pcs
@ H 1mm/EE -2 & @2. 8x1.9 0¥ 2pcs
o g . WW
14x1.5 O-Ring
2 5mm Washer-White 9x1 0-Ring 14x1.5 03 Shock Absorber Cover W\/\A/NW\NNW
@ D 2. 5mEE -5 & ZXICS%E 4pcs BRERE Front Shock Absorber Spring-Medium| | Réar Shock Absorber Spring-Medium
2 o p B 3 5 BRRERE
TU0250-11F TU0260-R TU0250-13F TU0262-R TU0253
1 set QD
2pcs 2pcs 2pcs 2pcs
Front Shock Absorber Spring-Hard Rear Shock Absorber Spring-Hard Front Shock Absorber Spring-Soft Rear Shock Absorber Spring-Soft 3 Degree Turnbuckle
AR AR E 1R BRTREE I AR RS S - HERBEE-K 3EHIIR




Parts list for T2 EVO off-road buggy - 2

T2 EVOEC{FE-2

TU0254 TUO0256 TU0258 TU0277 T08814
(= == =
[= N == =
[= S = =
T oums
= - | ) M3x5 Set screw
28T Spur Gear-Aluminium v M3x5H K12 4%
i s || s e || wmaE s sor Kl Sear Spcs
T02012 T02013 T02015 T02016

T02005

Gear Cover Button

BdWEmE  1pcs

=y Gear Cover

Steering block-L
#EE-L 1pcs

3.1x6x1 Plastic Washer
BB E  4pcs

%iﬁ% Steering block-R Front upper suspension arm mount
pes #8[5%%-R 1pcs Rear hub carriers Bl LREEEE 1pcs BT THEE  2pcs
B
T02021 T02022
QD Rear shock tower

Battery plate

Rear brace mount Front shock tower %;‘EEW
#HTHE 2pcs BX48EE  1pcs AIBIESZZR 1pcs i
T02023 T02024 T02025
Servo saver upper
ZEE L 1pcs J Rear body moun
EEHE 2pcs

$§’ Sf,rYo saver lower
[~ @@ ET 1pcs

N

Wing angie shim|
E%ﬁmgﬁ 2pc

Steering Rack ——=v
b Ser\_/o saver - L EEEIE R Front bumper Motor guard Steering Servo horn
Y gL pos toos wogeckel  patencaun | | W foos BEEtpos || e
T02029 T02030 T02031 T02032
1pcs @Upper cover nylon cap 7 &
LERH#EME 2pcs
3x10 Screw Spring Mount
1 Servo plate 4.8 Ball End-Long LE458 BWEEERE 2pcs
{RBR#% K fgﬁﬁ@‘ﬁ S
2pcs pcs ¥ 5.8 Ball End :
) . ST\ o Front rim
4.8 %a%EF;EShOH @S‘}’ TREREE  2pcs AIBHHE 2pcs
T02035 T02038 T02039 T02040
2 >
Q) O
Q ‘ Q) I ((@ 1pcs
f 4 Slipper hub S s
- 1.0 Servo spacer 1.5 Servo spacer . lipper Spring
Rear rim (RAERA AR Slipper pad IR -
#BEIE 2pcs 2pcs 2pcs HREE 2pcs HIRSEE
T02041 T02042 T02043 T02044 T02091
. = = 3
@4'0 E-ring (] @ 3x10 Screw
E#l  2pcs %ggﬁ%eé Eglrllrté‘ 40 E-ring W24k 2pcs
2x9.8 Pin Tpes Eff 1pcs
Tpcs $MEt 2pcs Block Carrier
1pes #BIMHE 2pcs
Top shaft spacer Buffer i;“ﬁgsé"“g |BUﬁe|5 SIEXE;;E(;;J : R;Od
column-A  #EIH5E column-| 3x7x0.8 Washer 2 2pcs
BE Front wheel axle Ty waars| | (SR
AI#EH  2pcs S #EA 1pcs & #EB 1pcs R 2pcs




Parts list for T2 EVO off-road buggy - 3

T2 EVOEZf4€1-3

T02051 102052 T02053 T02054 T02055
2.3 E-ring
EN 4pcs
Q@
Ol r——
S 3x3 Screw ; ; ) . )
idler gear shaft Pinion Gear 21T 45 1 3X215 Hlnge pin front outer 3x48 Hinge pin Rear inner
S 85 P 21T MR tpos SRS 2pos SRES N 2ocs
1pcs
T02056 T02057 T02058 702092 T02093
23 E-ring 2.3 E-ring Ball stud sponge
E$N 4pcs E#0 4pcs Nm @ HREBEL 2pcs @ ;a;;fﬁuﬁd% s%(;r;ge
! D« ] Rear CVD
. . . - - ) . Ball stud - long Ball stud -short
3x34.5 Hinge pin front inner 3x30.5 Hinge pin Rear outer #CVD B [a{EENEH l TR REE_E D al s
AT 2pcs ERBHIN 2pcs opcs HR-& 2pos K4 5pos
T02061 T02062 T02099 T02100 T02080

(X

Ball stud -silvery
TkEE-R & 2pcs

O

—/

5.8x6 Ball stud

10x15x4 Ball Bearing

5x10x4 Ball Bearing

Q

3x6x2.5 Ball Bearing

H#E  4pos &% 6pos & 6pcs R dpcs
T02081 T02082 T02083 T02084
O_FA=EENO(_____FiwalO)) _Firu
., @Om g;f%sgfg; @Omg;ﬁ? Sé:;ivsv @D—I T»:;)Zj?o Sg‘l;tz\;v M4 Flanged Nylon Nut

NFPEE 4pcs

3x22 Screw 3x10 Screw 3x15 Screw wiEREEEE 6pcs
s v | O om—22 e (O) (w3 S | | (O] — S .
e (—cs e (@) fmmzesse| | O [ 2% || © HEsE5
@ #24% 8pcs 145 8pos 124% 8pcs =~/ feBEi2E 6pcs
T02085 T02086 T02087 H134 TUO0219 | OP |
2.3 E-ring % Amg na pipe
F#l 8pos Small clip Sl over
si XigEE
BB EE R () Doublg sided tape
4 E-ring 8pcs $EE fpes  1pos
E$0 8pcs T ) Small clip  Small clip Holder — =
Antenna pipe set NSRIEEH  /NSESRSEEIE R C-Type-Holder 25 Degree
KIFEE 1pcs 6pcs 6pcs 25° CEUREE
TU0223 B3| | TU0224 BR | Tu0225 ERA | TU0233 | oP|
(T QD |ﬂ )
M2x5 Buggy CVD for ae rim | .
8pcs 4pcs #MEFE-ERCWD 2pcs
- 2pcs Hex mount

Brass battery tray 1pcs
Eth 5 EE

Rear hub carriers

Z4E  2pcs

©

Rear Hub 1 Degree
EehE 1°

=—J
Rear arm mount -Ball Servo mount 1.6x11 Spring Pin 5 1x8x0.2 Washer Aluminum Washer
&R E - FRk RIS A D02 hasher WL 2pcs B 4pos SBBE 2pos
TU0228 Ed| | TU0236 R | TU0237 & | TU0240 & | TU0242 0P|
(
oo/t DA RV
oo 5 G

Carbon Front Shock Tower - Buggy;

BRAEATEIRSE-METE  1pcs

Carbon Rear Shock Tower-Buggy

BAR BRI -MEf R 1pes




Parts list for T2 EVO off-road buggy - 4

T2 EVOREC{4E1-4

H477 EE| | H478 [ | H479 & || H480 &3 | H482 OP]
7 3 M3x3 19T M3x3 M3x3 22T M3x3
1pcs Tpcs p P 1pcs
] | (LN 1

Aluminium Motor Gear-17T

Aluminium Motor Gear-18T

Aluminium Motor Gear-19T

Aluminium Motor Gear-20T

Aluminium Motor Gear-22T

SEEEH/IEE-17T  1pcs IREEHEIEE-18T Tpcs A& HESH-19T 1pcs $BEE&BiEs-20T 1pcs SEEEKIEG-22T 1pcs
H483 E&| | H484 & | H485 & | H486 3| | H487 | OP|
il 2| i # il = i 2 i =

Aluminium Motor Gear-23T

Aluminium Motor Gear-24T

Aluminium Motor Gear-25T

Aluminium Motor Gear-26T

Aluminium Motor Gear-27T

&S E&EIEE-23T 1pcs SFEEEiENE-24T 1pcs $5 44 EiEE-25T 1pcs REEHEiEB-26T 1pcs SPEEHIEE-27T 1pcs
H488 3| | H489 & | H530 OP|
a ) q @
o
28T M3x3 29T M3x3 30T M3x3
[ ™ || (0 ™ || ==

Aluminium Motor Gear-28T
IFE & EiELE-28T 1pcs

Aluminium Motor Gear-29T
A& HIEH-29T 1pcs

Aluminium Motor Gear-30T
$EAEKIEE-30T 1pcs




Driver
Track / City
Event Date / /
SETUP SHEET for the TeamC T2 EVO
J High traction J Sandy [ Soft dirt O Grass [ Hard soil
[ Clay ] Wet 1 Dry (1 Dusty ] Other
IF( I RSIVE eI o gl  Shock Mounting&Camber link W
3 Toe-in (+)/Out (-) °
1 2 Bump Steep Spacer )
Spring(color)
Caster CIBlack
i # Washers Camber 025° O
- mm 030° | ¢
- 10 ; £ Qil wit
D Piston #
T2
# Washers i |
12
mm
—d
Lo B
Ride height 2
Shock Mounting&Camber link Rear Shocks
5 3 Wheelbase
1
D\%E OLong
Cambero [ Medium Spring(color)
[ Short OBlack
Normal O
Qil wt
Piston #
# Washers
mm g
4
Ride height
Diff Front Tires&Wheels Front Tires&Wheels
Brand Front Tires Front Tires
Oil wt Inserts Wheels Inserts Wheels
__omer N
Servo Motor Wing
Esc Pinion/Spur / Wing Angle (J4° [110°
Batteries

Comments

Notes




www.teamcracing.net



